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Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -59.74 dBm -46.74 dB 30.000 MHz 690.000 MHz 100.000 kHz 624.52774 MHz -60.67 dém -47.67 dB
725,000 MHz 1.000 GHz 100.000 kHz 996.29121 MHz -59,94 dBm -46,94 dB 725,000 MHz 1,000 GHz 100.000 kHz 983.92857 MHz -60.02 dBm -47.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -47.80 dBm -34.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -47.75 dBm -34.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -43.49 dBm -30.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -43,72 dBm -30.72 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99150 GHz -48.74 dBm -35.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.16046 GHz -48.61 dBém -35.61 dB
— _— — —
L JL ) i L JL J L

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep
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INE_ABS PABS
.M-M
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 626.50675 MHz -60.44 dBm -47.44 dB
725,000 MHz 1.000 GHz 100.000 kHz 816.34615 MHz -60.10 dBm -47,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -47.97 dBm -34.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -43.64 dBm -30.64 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.15946 GHz -48.60 dBm -35.60 dB
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L JL J ra
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0071
30 Normal Voltage 0.0051
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.14 5.22 5.01 6.23 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.68 6.35 - - PASS
Highest CH - - - -

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589

FAX . 86-755-8637-9595

FCC ID : ZMOFM350GL

Page Number

1 A138 of A512

Report Issued Date : Apr. 02, 2021

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 13 / 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum
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Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
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LTE Band 13 / 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB
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Trace 1 20,55 dBm 25,63 dBm 5.08 d8 3.01 dB 4.67 dB 5.01 dB 5.10 dB Trace 1 20,82 dBm 28,08 dBm 7.27 d8 2.93 d8 4.99 da 6.23 dB 6.87 dB
I e——— I e———
il ) [ ] W e

LTE Band 13 / 10MHz / 64QAM
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Middle Channel / Full RB

Spectrum |5 Spectrum |5
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Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 19.54 dBm 25,24 dBm 5.79 d8 3.13 dB 5.30 dB 5.68 dB 5.80 dB Trace 1 1983 dBm 27.54 dBm 7.71 d8 3.10 d8 5.19 d8 6.35 dB 7.07 dB
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.87 4.82 - - - - - -
Middle CH - - - - 4.92 4.81 9.69 9.85 - - - -
Highest CH - - - - 4.82 4.84 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.87 - - - - - - -
Middle CH - - - - 4.83 - 9.65 - - - - -
Highest CH - - - - 4.94 - - - - - - -
Sporton International (Shenzhen) Inc. Page Number : A140 of A512
TEL : 86-755-8637-9589 Report Issued Date : Apr. 02, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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M1 1 779.79 MHz 15.89 dBm nd@ down 4.B65 MHz M1 7B0.169 MHz 15.62 dBm nd@ down 4.B15 MHZ
TL 1 777.052 MHz -10.21 dbm nd8 26.00 dB TL L 777.112 MHz -10.59 dBm nd8 26.00 dB
T2 1 781.918 MHz -10.33 dém Q factor 160.3 T2 1 7B1.928 MHz -10.40 dBm Q factor 162.0
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Highest Channel / 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM
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LTE Band 13

Lowest Channel / 5MHz / 64QAM
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Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.49 4.48 - - - - -
Middle CH - - - 450 | 4.48 9.01 9.01 - - -
Highest CH - - - 451 4.49 - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.50 - - - - - -
Middle CH - - - 4.48 - 9.01 - - - -
Highest CH - - - 451 - - - - - R
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Highest Channel / 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0015
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0224
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0237
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0235

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 41
Peak-to-Average Ratio
Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.10 5.97 6.20 6.43
Middle CH 6.23 6.29 7.30 6.32 PASS
Highest CH 5.36 5.97 6.17 6.52
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 7.13 6.06 - -
Middle CH 6.90 7.01 - - PASS
Highest CH 6.75 6.14 - -
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Trace 1 | 2228 dem | 28,50 dbm 5.31 d8 .75 0B £.51 0B 5.23 0B Trace 1 [ 2226 dem | 29,50 dbm 7.24 d8 2.95 d8 5.01d8 5.29 d8 5.95 08
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LTE Band 41 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

s i Spectrum i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
I At 25 AQT 2 ms ® RBW 20 MHz I At 25 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | Crest | 10% | 105 | | oo |
Trace 1 20,22 dBm 26,48 dBm 6.26 dB 3.97 dB 5.80 dB Trace 1 21.96 dBm 29.04 dBm 7.08 d8 3.19 d8 5.36 dB 6.96 dB
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Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
o att 2508 AQT 2 ms ® RBW 20 MHz o att 2508 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
s
S
0 o
0.0 0.0 =
BN B
1E4 - 1E4
I 3 i 3
{ 3 X 5
| Y
1E. - 1E. +
\\
1 1 1
1 : % 1 =
CF 2.593 GHz - Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
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Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 21,33 dem | 28,63 dbm 7.50 d8 2.96 0B 5.88 0B .30 08 5108 Trace 1 [ 2173 dem | 29.37 dem 7.63 d8 3.13 d8 4.95 da 5.32 d8 7.13 08
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 20,57 dBm 26,90 dBm 6.33 dB 3.25 dB 5.59 dB 6.17 dB 6.32 dB Trace 1 21.62 dBm 29.24 dBm 7.62 d8 3.10 d8 5.22 d8 6.52 dB 7.28 dB
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